CONTENTS H &

1. SPECIFICATIONS/HIHg rvorerrerrerersrnneraniernennes 3
2. THE POINTS BEFORE OPERATION/{E R FE R IIE «-oveverernererinnnnennes 2
3. LUBRICATING/GRAE =+++cxcvesesssssssssrosossnsassssnsnansasnsssssavasasssonsssnsssassanas 2
4. NEEDLE, THREAD AND THREADING/BE &t SEEHEFEE - -orerrrrrenresennens 2
5. ADJUSTING RS 3k o vasnssssiinierisinsasaianvs sndsrstvhovassnoabssasiadasssmonisns 2
5-1. Inserting Needie/MEBHZEEE -----i-sutrinnissstiiminaniiosimnisssusiansasasassse 2
5-2. Adjusting Lower Looper/ & &FREMI «ovoovvvrerrrmmmni 3
5-3. Adjusting Upper Looper/ EEESHFRA «--vvreeemeerrsrseremrsssssnnessssarsnsens 4
54. Adjusting the Height of Needle Bar/$t#F S EER ---coeoevemmremmennennn. 6
5-5. Adjusting Thread Retainer/BEEEETEMH - rremrmmrreniiiiiis 6
5-6. Adjusting Feed Dog/ i3} FEFHI v verereersrmrrnniiniiinniiniiiinii. §
5-7. Adjusting Stitch Length/$HER BRI +-oovoereeemmrmmi, 7
5-8. Adjusting Needle Guard/BESHEIRRAHN - ---eormrmrmrrninnnans 7
5-9. Mounting Presser Bar and Adjusting Pressure of Presser Foot - 8
B AT 22 4 SRR D JRE ) A o
5-10. Thread Tension/SES3E FJMT -+ oereeerrerrrmsanrrrnnssssrssnssssaasaanaanens 8
6. TROUBLE SHOOTING /&S EE BB L o rerrrrremersrmniirntiiiiiien. 9.10
PARTED LISTIRBR I oo miashiiasonsssiorsiasmmiss i miuve s ssiinass 11
NUMERICAL INDES OF PARTS/ 443 % 5| . 24



1. Specifications/#8 #&
_ GN20-1 GN20-2 GN20-2A GN20-3 GN20-3A
Seitch Type ( 3% iS00 90) 501 =03 503 502 502
Seisch andpe [ 07 o 3008 W) T - 16usn T = 16mm 2 ~dmm 7 = 16mm 2 ~4mm
T e (AN o | W [ St Popge Py
Newslle (M50 ) GNZ0230/268 | GNPO400/338 | GN20230/268 | (NZ0230/208 | GN20.230/268
Uvenndgpng 3_1‘?’:__':_'&-* 4 4] 15ﬂ_ll'_l1_l_!glh'll wvailable with special order) { $R8ETW 1000 )
Thickness of Matorial ( K A SRR ) 1dmm
Muv. Speed {51 EREHIIEE ) 1400 um
Motor Pawer {76 A0 ) 370W
General Description s U
GN20-1; It is suitable to the applications of piecing the GN20-1. A : e e
cloth materials for carpet and other thick and/or } MARERREEN, NBAREEH
brosd ~ ricmed cloth siaterials, &
GN20-2: 1t is suitsble 1o sewing up dfferent kind of GN20-2: WSS S S0 AW, AL RS,
woven bags such as punny - bag and/or PP/PE PP/PE SSSS 4TS TNaS,

bags.

GNEO-zh; It s suitable to sewing up the decorating
edge of carpets and foot — pads used for automo-
biles,

GN20-3; ‘This type of sewing machine is a kind of
henvy duty sewing machine for connecting ropes
with sport pet, fishnet, safety net and agrn =
net, featuring strong and nice - looking stiteh

aned durable quality,

GNEU"GA. It is suitable to sewing up different kind of
decoration deges of carpet.

GN20-2A: msremmiEagm, ANNeEns
B ENSANETREERAARESA
2.

GN20-3: Wer=thse. s, &M
MERMERST. WP, BLH, RS
W

GN20-3A: mst—@miaam, amnsmeeE
) B 588




2. The Points Before Operation/{# BRI E TS E1E

New machine or through long time storage mochines musi
be cheoked before aperation.  Cleamng the anti-rust grease
and dust on the surface of the machine, and filling sewing
machine oil or white spindle oil GO into il cups and oil
holes, Turning the pulley elockwise by hand, Check for
free and cooperation. Check motor rotating direction for
the same as that of the machine munning. Then starting the
machine for lest sewing.

Caution: When the machines are sewing with no
materials, lift hte presser fool to avoid
wearing feed dog and presser foot ex-
cessively. Do not lift presser foot too
high to avoid impacting with upper loop-
er.

BRESAE M A R D 0 R A R L
£, PR e R PG S R . I 7R Wi ALK
TEASEIMRM=L 60 MO G E@MM. ATFMEiaS
Bty WPl s i, M G
R MRS RN Ay ) -2, MR NS PR 0 5 it
g4,

EE: BTN, ENEREE, Lk
EHFREHESR, INETERNTESRS
B, R twstEan.

3. Lubricating/iE /&

(5l machine at boles marked with " OIL" daily | Fig.
1). Belore strarting machine, make sure sight feed oiler
are filled with eil. If machine is mun drv, it will be bound
or cause trouble. Use white spindle oil 60 or equivalem.
Example; Shell Tellus Oil C10.

HROAEG I S TEahIL “OIL" MEEEmah, P
BENEAERTERAC RS, SN
FOREE T CIESS BN SRA WA . WAy ER
60 HEC1 5 EE sl R HEN, P c10,

4. Needle, Thread and Threading/#ét, BERFE

Selections of needle and thread depend on quality and
technical demand of sewing material. Good combination of
the needle and thread is one of the basic condition 1o get
perdect sewing pedormance.  The needle point must be
sharp, and the thread must be stong enough. Threading
as illustrated in Fig. 2, draw oul needle and looper
thread from needle eye and looper hole about 50mm. Feed
materials smoothly by hand. Do not feed or catch maten-
als foreibly.,
Caution: Thread drawn out from thread bobbin
should go out smoothly without any halt.

BN BTN ASSNNEBERENERT
. MRS SEHIIA R F SRR AL A i
PFZ—. WREFMESER], SEERMELA EREMMI. KE
1882 RS 8E, ol LR TRl
FFREWILE 50mm A G, MR ASEMETR
5. HTFHcRrgE, MOLARIER, MBSRRAR
fufEaEs

HE: #MEEs5 HmME, SaNRERSHE, 758
W, SEne.

5. Adjusting/FH B 77 %

5-1 Inserting Needle

Neele is o vulnerable part. When needle eve wears out abvi-

omsly, needle pomnt werars dull or bends, replace 1. When

replacing it, tumn the pulley until the bar reaches its highest

postion. Loosen the needle bar nut, and insent a new needle

with the shank as possible into the needle bar. The needle

lonnz groove must point 1o the moving direction of the sewing

materials. Then retighten the needle set screw,

Caution: Improper needle inserting, crooked nee-
die and worn out needle point and hole
are possible causes of thread breaking

-
.

5-1 fst &%k

BREHRLS IR IT, ASHIBUFIEINN . B Pk 8 ol
BY. MEMCRASE, MO1F, MMM EEHH LS
RS, FETF WL FRGR R, 9hL
ASHFFILBI . SHIETE 5 AR A S,
I R

EE: M EETEMN. BsiNE, stxUHLN
i, #AETIAES AT B,




5-2 Adjusting Lower Looper

For comvenient access, remove the Presser foot, throal
plate and feed dog.

a) The distance between needie center and lower
looper.

Turmn pulley clockwise, cheek the distanee between
needie center and lower looper point in the lowest po-
sition of needle bar just before moving upwards, the
distance should be 9mm as shown in (Fig. 3). If it
is larger or smaller than 9mm , carry vul necessary ad-
justments after loosening nut (705) which helds loop-
er lever ( 2005093D) and ball joint ( 200515) in po-
sition. Setting ball jointz in the direction 8 will cause
lower looper get nearer 1o needle (5'), while setting
them in the direction L will make lower looper go a-
way from needle (L'). Tighten nut { 705) after the
adjustment.

b} The clearance between needle and lower looper

Tum pulley clockwise, and adjust looper lever
(20050930 ) so that the clearance between lower
lovper point and needle is 0. lmm ( Fie. 4) when
lower looper moves to the right and passes hehind
Ilf'.l'.l’”.[:.

2 For this adjustment , looper lever can be moved in the
axial direction when screw ( YT506 ) of looper lever is
loosened.

Caution: If there is no clearance between needle and
lower looper, with needle contacting lower
looper, the former will be caused. Thread
may skip if the clearance is too large.

TO5 200515

52 TEEHAH

B rade e, M TR, SHERENT,

a) BREFPOERELT et I

R 3 B, NEBFERCEEN R AREs, SRR R L
WS LRy, e PR T e
B Omm, JE¥EEF, JEHTFREGRTHLE (200515)
EREASEEE (705), M TS EFHAGES hEiE
B, SRR (SR EZEL
T iedy, (TR (L ). WS,
ATERLE (T05) [EFE.

b) BEEHELTH e M PR
W 4 s, NEERER TR R, (PPt
o A S PR B AT IR B, T SR B2 B S 2
BEig 0. lmm.

O JEEEy, £EEWEE (2005093D) | o8 er
(YT506) , #5544 98 28 fh i i) 5 S f a8

R MARE BT MM bT, @UEME
0 MECR, BIEE Hest.

r' ™
Needis
. Eo
Lower Looper
0.1m TRt
N Fig.4
i 20050990 )




5-3 Adjusting Upper Looper

a) The distance between needle and upper looper.
Tum pulley clockwise, and check the distance be-
tween necille cemter and the concave pant of upper
looper (20050991)) at the time when upper loaper is
ot the farthest in the lefi. The distance must be
fi. Smm as shown in { Fig. 5). I the distance is lar-
ger or smaller than 6. Smm. carry out necessary ad-
justments as follows; loosen serew ( NLA6I4) of drive
lever for spreader ( 2003047 ), and tum the lever
down (S) 1o move upper looper to the nght (8') | or
wrm it up (L) 0 move upper looper to the left (L').
Never fail to tighten the screw { NL6T4 ) after the ad-
Justment.

b) The clearance between lower looper, needle
and upper looper.
Tumn pulley clockwise further, and you will see lower
looper moves 1o the nght while upper looper goes 1o
the left. In this case, note that upper looper point
passes the concave part of lower looper (on the far
side) , a5 shown in ( Fig. 6) Check the cleamance
hetween the concave part of lower looper and upper
looper point. The clearance should be 0 to (. Tmm.

O Il the clearanee does not fall within the specified
range, loosen sevew (2001014 ) of looper shaft bear
ing (2001012, as shown in (Fig. 7), and move up
looper shaft bearing (S) 10 make the clesrance smal-
ler or move it down (L) to make the clearance larger,
Firmly tighten the screw of looper shaft bearing after
the adjustment,

O Confirm that the clearance between needle and upper
looper is 0 10 (. Smm at the time when needle moves
downwards and passes  behind  upper  looper
(20050990 ) , while tumning pulley clockwise ( Fig.
6)

c) The center distance of ball joints.
The center distance of ball joints connecting drive le-
ver for spreader ( 2003047 ) and spreader lever
(2005095 ) is fixed at 105mm. Keep this dimension,
otherwize timing of lower looper and upper looper will
get out of order ( Fig. 5)

20050940

5-3 ¥ &EEH

a) BEST B LW A

G S Wi, EEFRMMEL T, M R ERE
KRR, EERE PSR HMRESBN
A TS 6 S5mm, 8RS W
(2003047) FOYSBSET (NIAI4), d§4h MW S Oy
. (F ERE G (S W) Bl E2
e L A, LSk (L'AE) B
§), WG, ERMI (NL614),

b) F¥EF. HeS R |- WS R EE i
6 B, MARYET i SSHEITN, 1 TFEHE
fii i et A, LRSS TY
BT mIRE, R MU R W R Z M
Mg g 0 0. lmm,

O il 7 Frr, SRSy, MOEMEE R (2001012)
AT (2000004) , (@) b (STm) R e AR,
P Ad: mF (L ) B, WO ERE k.
AR, BENIERE LOHERET.

O Wl 6 W, WIRESE W) e, (st FREE L
S mE, AL W AERUS 0-0. 5Smm

o) BRI oG e S
b S B, SRR (2003047 ) B (2005095 )
F B O 105mm, FBFEEHE
BitmEse e

~
r Z006107TD 2001012




d) GN20-3 Adjusting upper looper

(1) Turn pulley clockwise until upper looper ( 2005091 j
is in the most forward position.  Adjust distance be-
pween needle center and upper ]{:u}ur |‘.|l:rtt11 of 17mm
{ Fig. 8). Tighten serew { PDS03) of spreader le-
ver ( 2005088 Fig. 11 after adjusting.

(2} Tum pulley clockwise to see upper looper point
clears shaved par of lower looper. The clearance
must be O to O lmm { Fig. 9}, To obtain the dis-
tance, adjust wpper looper, and tighten serew
[ PD306) of spreader lever shalt ( 2005080) , Fig,
El:

(3) Turn pulley elockwise to see jaw of upper looper just
clears needle as it moves from its most forward posi-
ton to the right. The clearance must be belween 0
and 0. lmm as shown in Fig. 10. Toadjust, loosen
selzcrew. ( 2000014 ) in Tig. 11 and Lift looper
shaft bearing { 2001012 ) in direction of S to de-
crease clearance, or lower it i direction of L to -
crease. Tighten setscrew after adjusbng.

Looper Upper

i
‘i/c}

Fig.8
-
0-~0.1mm Looper Uppar
ok i
% 2005091
= i
”iﬁﬂiEizl Looper Point
9 Fig.9
0-0.1mm i
&*ﬁ
MNeedle
Fig.10 V

d) GN20-3 | $88J5E

(1) JEFFeteyE L dFwy, FE%H (2005091) pAsiR
FrRM AT, e PO S R 2 R A
RS ES 1Tmm, fOb 8 s, SEEUATE.
11 iR O EAT (2005088) |41 (PD505) .

(2) MOESEFEEE) i ires, iadr L RRIEHRRUFEEM
BEMEESTE 00 lmm, ME 9 Fix, HER,
AL SR NEL (2005090) 4T (PDS06), #5 -
MEHrE AR EE SRS, PHEREET,

(3) Nemybrogdy i a s, WE 10, B LG AN
WTE AR B R, ARy W eH T aE S AL Bl 2 ]
IR B AR R 00, D, R B 460 R [ 7 92 8T
(2001014 ) o 11 B, HSEZEE (2001012)
{5 Jy i) B s - B rh Ly g o R B o
B, AR RIE R,

2001012
g g e
Looper Shaft Bearing

1 2001014

=

2005088

Fig.11




5-4 Adjusting the height of needle bar

Adjust the height of necdle bar ( 2003058 ) so that the up-
per pant of needle hole coincides with lower loaper hole,
as shown in ( Fig. 12), when lower looper goes to the
right and lower looper hole aligns with needle center. For
this adjustment, loosen screw (3510192) of needle bar
vertically, After the adjustment , always tighten screw.

5-5 Adjusting Thread Retainer

Thread retminer ( 20050970 ) has to caich the looper
thread before lolwer looper { 20050941 ) enters the needle
thread loop, It is to be adjusted so that the clearance be-
tween thread retainer and lower looper is 0.5 to lmm
when the retainer begins its upward movement and lower
looper is at its farthest nght position. For this adjustment,
loosen serew ( YT403) of the retniner and move the re-
tainer as necessary (Fig. 7). Loosen serew ( PD506) of
spreader lever (2005095 ) and wm spreader lever shafi
(2005096 ) as necessary, so thal the clearance between
the point of the retainer and throal plate (2006107D) is
Imm st the time when the retainer is facing upwards to its
full extent.

5-6 Adjusting Feed Dog

The height of feed dog is correcet when, at its highest
point of travel, the rearmost teeth project above throat
plate by 1mm as shown in ( Fig. 13). This can be ac-
complished by removing feed dog (2006106 ) , then adjus-
ting screw ( YT405 ) of feed bar (2006103} to abtain the
required height. Fasten feed dog nut (709) after ensunng
that feed dog is contactiong screw ( YT405). To adjust
feed dog within throat plate (20061070 ), ensuring uni-
form clearance between the rows of teeth and throat plate
grooves, loosen screw ( YTS06 ) of feed mocker
(2006102}, and adjust feed rocker as necessary.

Meedle
mit

200508940

Fig.1z}

54 stHEESMH
W 12 R, RAMBEDG, U FSHeELES T
WEHpCERF, WEL LSRN TFRHEILER. MY
iy, WA mES (3510192) MEHLETH
0. aNees, (SRR

5-5 BEEEtAH

WM 7 By, FWEE (2005094D) A L EREERBY,
MRS A (E T AR, MESRN N e LSS 9t
MR AWAT, FMEMME 0.5 - Imm, %6,
W AR S SIS EET (YT405) , M MESESEEEICM M A
W) : EEEE EWA R (2005005) b R8T
(PDS06) , o &5 8 MESE Bl (2005096 ) , 4l ESE 5
WA R, MEEES! ) MEHE (2006107D) F
¥ i AR 1 mm.

56 R FAH

G 13 B, RAEE GRS R O MRy, X RR
K4l o A R B A LY T mm R L AR
W, BIFEEF (2006006), MEMyT4 FREEHEN
FUMEERIMEST (YT405) FEWHELS, $ L
HARERE (79). dRFEEG T ENRNL
ABLEHR (2006107D) WESHAE M BN G PRI B, &
AW, TTEESE (YTS06), BEHFTRE
(2006102) FFHMEE RIS

YT405 2008106

2006103

2006102

YTS506

Fig.13




5-7 Adjusting Stitch Length

The stitch length adjustable in the range of 7 to 16mm.
Your machine is set at the standard stitch length of 10mm
in our poant before shipment. To adjust, loosen nut
(706 ) of leed regulating stud (3506107 ) which connects
feed rocker (2006102 and feed rod (2006100 ) , and
move feed regulating stud vertically, as shown in ( Fig.
14. Brnging down the stud makes the stiteh longer and
moving it up shorter. After the adjustment , never forget to
tighten the nut. .

Caution; Any change in the stitch length will ne-
cessiate a corresponding change in the
setting of needle guard (2006104 ).

5-8 Adjusting Needle Guard

Mount needle guard (2006108 ) in the groove in throat
plate (2006107D) , as shown in | Fig. 15), and adjust
its position so that the clearance between needle and the

guard is Imm. Hold the guard in position by means of
serew [ YT408).

Mount another needle guard ( 2006104 ) on feed bar
(2006103 ), as shown in ( Fig. 16), and adjust its
position in the groove of feed bar, so that it will just
contact needle as needle goes up. Hold the guard in
position securely by tightening screw ( YT410). To
confirm the proper adjustment, turn pulley counter-
clockwise to check if needle clicks on the quard. If it
does, the guard is pushing needle and readjustment
IS necessary.

T06
ig.

L Fig.14 |
i Ty

¥Ta08 20061070

e ]
t

2006108

\ L] Fig.15J

5-7 gHif R ERH

SHlh o] G [ B 7 ~ 16mm, #8851 R e A i R
10mm. i 14 Bra, R ME T (2006102) B
DFHELET (2006100 ) 8o i B 88 A (3506107 )
E (T06), RGBS SHBEERE T E
M, LT Rl RS gt R

ETE: T RENER, 2 EAEEBEER
(2006104 ) SRBE S YR8 .

58 BEHERAT

Qi 15 Bran, MEEEEHIEEM (2006108) WAEEH W
(20061070 ) §, W 3 0 B4 & 1) P BRE AR L,
B FARET (YT408) S45% A

Qb 16 Fran, A —(H SR (2006104 ) 4
(2006103 ) ZF5LHrp, IGERE S L) e Ae0s, (S
T, MRS E R, PR 0 -0.05, HE
BET (YT410) MEHLE N, MRS ERE, o
BEEHOE e, MR TR, #F, B
PR

2006103

\\u - 0.05mm

¥T410 2006104

L Fig.16
ra g
i Fig.17 )




5-9 Mounting Presser Bar and Adjusting

Pressure of Presser Foot
The presser bars must move freely.

a) Remove face cover (3502021) and determine the
position of set collar (3505079 ), as follows.

I, Adjust and set presser bar holder {3507126) so that
the clearance between presser lifier lever (3507133
and presser lifter pin (3507128 ) is lmm, as shown
in (Fig. 18)

2. Make the clearance between presser bar holder and set
collar™ A" 1.5mm.

3. Make the clearance between set collar * A" and "
B* Tmm.

4. Place the set collar * C" in the middle of the presser
bar, upper, the presser bar holder.

5. There must be a sufficient clearance between presser
foot (in the highest position ) and needle bar nut (in
the lowest position). A sufficient clearance i= also re-
quired between upper looper in the upward movement
and presser foot finger in the lifted position. Adjust
set collar * D* so that upper looper in its upwand
movement will not hit presser foot finger at the time
when presser foot is lifted by lifter lever (3507133).

h) Now that the position of set collar * A" to " D" has
been determined, and they are properdy zet, adjust
the spring pressure properly by means of presser foot
plate spring adjusting screw ( 2004063 ) located on
top cover (3502018). Afier the adjustment, firmly
lock the adjusting screw using the lock nut
(2004064 ) , to prevent its loosening.

5-10 Thread Tension

Thread Tension and Needle Thread Roller Support Ass’
y are the main pans for successful sewing. Adjust
thread tension according to the different stitch.

a) Adjusting Thread Tension Assembly.
Adjust Needle Thread Tension Ass'y to obtain the
straight stitch; Adjust Looper Thread Tension Ass'y 1o
oblain the stronger overedging stitch.

b) Adjusting Needle Thread Roller Support As-

sembly
Adjust Needle Thread Roller Support Ass’ y
(350301D) so that the needle thread s mised by 2 10

Imm, as shown in ( Fig. 17), when needle s low.

o B

!

350712
nm

~

7133
E“ Fig.18

59 B Rk REHE AN
M HF 42 e 7 0 TR B 1 B0

a) W F@R (3502021), MiGHM FERETER,
WS iR (3505079) A, B, C, D{uE;

Lo 18 R, SREMEFFRAL (3507126), fEGIEN
1T (3507133) GUMEMIN FIeRET (3507128) ZH
I PEE 1mm

2 MRS RUEE CAT Z) MBS 1. Smm,

3. fENEEE AT BUSE BT ZRBOE Tmm.

4. WM CCT R TR MEFF o BB LB MEFT 5
M.

5. WM ERERE T (3507133) 4 WG T B A
PR metH P IT RO Ry, EEHFRER
MERIMEDS HRE: %MWL MIEEE (2004074)
B LT LR TiEMAR, ASMREE "D”
B b T A R R A

b) fikh “A. B, C, D" AP & AIEREBERLR, ¥
TAEINE o1y oA D i A 3 W R BB BT (2004063) iff
17, BOERETINACRE Ay : At SR ET R0 WE A1
MR ME =R W0 G, WM (2004064) if
WEGEATIRE, MR,

5-10 B3R AW
SCBBRE . SRS AT AR (AL S B0y R

. NRLIR T DAk 2 7 WD AR 1)

a) M RERN S
W 5 ST R 0% AU BRERG Ty, (HER T EESE T
I M TSEdENmnRaRY, EOmENmE
.

b) FEEMEATEE
o 17) . RS RUEMEY, Wi SRR
FHAPE (350301D) ff F4EH# 2 = 3mm,




6. Trouble Shooting

When trouble occurs while operating the machine, refer to the following table for selecting suitable measures.

Trouble Cause Cure Ref.
l. Damaged looper Replace looper 5-2
2. Neadle thread too tight Reduce tension 5-10
3. Worn out feed dog causing fine Replace feed dog, wear teeth 56
stitches dull
Needle thread break 4. Thread twisting or enlangling Secure correct threading 4
between thread stand and needle
5. Improper needle setting Set needle properly 5-1
Bent or damaged needle Replace needle 541
6. Needle thread too loose Inerease tension 5-10
l. Looper thread too tight or too Adjust tension 5-10
loose
Looper thread break 2. Damaged looper Replace looper 52
3. Thread twisting or entangling Check for correct threading 4
between thread stand and looper
1. Incorrect threading Thread machine 4
2. Looper thread ton tight Reduce tension 5-10
Mo chaining on work edges A, Improper timing of needle and Adjust timing of needle and 532
looper looper
4. Presser foot screw loosened Tighten the screw
1. Needle setting not correct Set needle comectly 5-1
Bent or damaged needle Replace needle 5-1
2. Needle thread regulator set too Raise regulator 5-10
P
3. Needle thread sticking on needle | Use lubricant on thread
Thread skips due to heat
4. Needle bar set too high Lower needle bar 54
5. Needle thread pinched by needle Adjust needle guard slightly 5-8
guard , collapsing loop
6. Looper thread too loose, not making | Increaze looper thread tension 5-10
a guu-d Iriuhghr
L. Needle hits looper Adjust the clearance between 532
Needle or looper breaks necdle and looper
2. Bent needle Replace needle 5.1
; ) I. Weak pressure of presser foo Increase pressure 5.0
?ﬁllnm:mfrrrm :'El.ltf"h length 5 fhia Gecills R 5
Ream nol slraighl ; -
3. Worn out feed dog Replace feed dog 5.6

_9_




6. BUEIR E R RTTE

R ERERRET, FREMR, F25WTFRE P HPE &Rk

BRI J5i 14 e bk 2
1. 58 5HiE 8 i dy 522
2. L&KE HNERE T 5-10
3. EHTER, SR ot B, Bk 56
RS 4. SR A A A S A S L B T et B 4
5. WREEERIER IE RS R S 5-1
HLEHSE ek ot 5-1
6. ik i FEg5Eh 5-10
L TR Bl A L T ) 5-10
F LS 2. W s gt 52
LR Siibeg e bomis Tt &g HATETIMEAS 4
I AR i FESF & 4
LT B AT 2. TEAR B AT g 5-10
3. BR B RS EE) R G ol 1 R L B i 2 5-2
4. TEMPE FAESTHE) (5] T
I HEEFECHE A IERE iF b e st 5-1
2. fest el e RN RS 5-1
3. AR EE AT T e B 2R 5-10
B 4. BREFE BN bt e ek L g
5 BHHEERE PEALEHFT
6. ERpTH IR, fep; 54
1E nl iff] 5 o e B IR R 5-8
T. FEkH:, M= e 5-10
i I B BB i o i R | BUAE & AL 4 B 5-2
B et 2. HREFS L L5 0 kay 5-1
SR R L. MERME 74 2 4 D mER I 59
P A 2, HRE o 4l & 5-1
3. EH A EEE Gk S o8 56




ORDERING PARTS

1. Description of each part and its stamp number is deseribed in this parts list. Screws and nuts for parts are shown adjacent
to the relevant parts. When ordening pants, desenibe clearly stamp number with its name of part.

2. The pans which have no Rel. Number can not be deliverd indepently ; Always order it as an assembhly.

3. A set of assembled pants is represented by the stamp number of its main parts.

+ The parts list is subject to change without prior notice.

AR AR AR EIR

L FERR I TR A MBUT P, SERCRRIF 0 SR ET TR A AL AT R W T B — R R,
o Y S 6 A B (P B 2

L RAERITROTATREE R, £ AT WA

3. RRGHEEM It EERER.

r BEANREHABETER.

CONTENTS H #

I"'F{M BUSHING ,OILER AND COVER PARTS reeereeesemeniimimiiimi. 121\ﬁ
B MRS R
02 MISCELLANEOUS THREAD GUIDE AND THREAD TENSION PARTS -+ 14
ok i 8- a0E El s
03 NEEDLE LEVER,PULLEY AND CRANK SHAFT PARTS «-creesesenanneces 16
SHFLH RER SRS
04 PRESSER FOOT LIFTER AND PRESSER FOOT PARTS +:eeersrasenrunssanse 18
ERRF 5 ERI AR
05 LOOPE DRIVE PARTS «sssrsssasssasnrnnnsessnssssssaasssssasossasns SR 20
W IR AR 4
08 FEED LIFT AND FEED DRIVE PARTS +sstersissusaaasassisassvsissnsssnrssssssse 22
ERHaT S ER ARG
NUMERICAL INDEX OF PARTS «++rvrersransessseersanerssnnssssssassssssnneesrenses 24
FHS RS
\ /




01. BUSHING, OILER AND COVER PARTS
HWE. WmARRERBH




01. BUSHING, OILER AND COVER PARTS
HE. MRRRREH

IO T Tt $LR Q'ty W i
Wef No.| Pant No. Description alz2la Hemarks

1 200101 Cloth Plate Ass'y R L{1]1]|@-8

2 2001001 Cloth Plate Swinging Extension &M 111 |1

3 | 2001002 | Cloth Plate =g HEY

4 |3502024 | Axle S 111

5 | PD504 Serew F-ra AT M5 =4 2|22

6 2001003 | Guide S o 111

7 | 2001004 | Spring L HEWE

8 2001005 Serew BT 1|11

9 | CT615 Screw ILEHR ST M6 x 15 3(3(3

10 | 2001006 | Fabre Guide i g (DY) ial Order

11| YTS08 | Screw it SHURET M5 x8 !1 2|2 0]

12 | 2001007 | Oil Tube Clamp A HERE Width 10mm

13 | YT405 Serew O HEGRARET M4 x5 I E A 10mm

14 | 200102 Cloth Plate, Oil Reservoir Ass'y S R4 F 1{1]|1](15,18)

15 | 2001008 | Oil Cup Base TEIH SENE

16 | 1001 Sight Feed Oiler i M10 x1 2|22

17 | 2008118 | Washer TH A 1|11

18 | YT406 Serew B TR AT M4 %6 2|22

19 13502018 | Top Cover Lk 111

20 | 3503044 | Guand for Needle Bar FHrieE HERY

21 | 3501004 | Bushing for Needle Bar, upper HEF L WE 1]1]1

22 | 3501016 | Bushing for Presser Bar, upper FEFF L#hic 2|22

23 | 1001-3 Ball Valve Oiler I b 4144

24 | 3501002 | Bushing for Needle Lever Shaft FAE SRR R ]SS 2 |24%2

25 | 2000019 | Waher FHb A b10 2|212

26 | 2001009 Bushing for Transverse/Main Shaft S0/ Il E 4(4 4

27 | 3501014 Bushing for Feed Rocker Shaft sE 21212

28 | 2001011 | Oil Cup Base M e 111

29 | PDSOS Serew e MS x8 2122

30 | 3A03021 | Needle Bearing ( HK1012) MR ( HK1012) 2|22

31 | 3501005 | Bushing for Needle Bar, lower SH PR 111

32 | 3501006 | Bushing for Presser Bar, lower EEH THE 2 |212

33 | 3502020 | Face Cover i L[|

34 | 2000012 | Looper Shaft Beasing RO 1{1]1

35 1001 -1 Ball Valve Qiler 7 8 2122

36 2000013 Washer B b6 Z |2 (2

37 | 2001014 | Screw F b [ HE IR 2T M6 x 20 2212

38 | 2001015 Bushing for Cone Shaft E L E 11111

39 | 2001017 | Base Plate B 1|11

40 (2000018 | " T Serew 50 [ 2|12(2

e B




02. MISCELLANEOUS THREAD GUIDE AND THREAD TENSION PARTS
I e T G R B A

21

GN20-3




02. MISCELLANEQOUS THREAD GUIDE AND THREAD TENSION PARTS

BN EEERY
O T4 WR QY m
el No. Part No. Description 11213 Remarks
I | 3503040 | Tension Regulating Nut Lt 2 1122
2 | 3503039 | Tension Spring Ferrule EREE 1]2]2
3 | 35030380 | Tension Spring MM ¢l 5 = =14
4 3503038 Tension Spring SETE EAE 1. 2 S
5§ | 3503042 | Tension Sleeve M £ <if &/ 1%
f 3503037 Tenison Disc Asg 21414
7 | 3503036 | Tension post Ferrule Ml LR FE 1(2]2
8 | 3503035 | Tension Post e AR S 1|11
9 | 350303A | Thread Sleeve Ass'y WEEHESLF 1133
10 | PDSOS Serew T HEEET M5 x8 1133
11 | 2002023 | Thread Eyelet g iEEl -l
12 | YT408 Screw PUHEGAEET M4 x 8 -|l1]1
13 | 200205D | Looper Thread Tension Ass'y TFHcER AT 1| - | 1.267.14-19)
14 | 2002028 | Tension Post FREEREHE -1 |1
15 | 3503041 | Tension Spring HE MR & SEAE
16 | 3503034 | Pin Screw ET & 1(2]2
17 | 2002024 | Thread Hook FREEH: 2UEE
18 | 20020290 | Bracket e Sl B8 4 1 -1 |1
19 | YT306 Screw I T M3 x6 -2 |2
20 | Y1512 Serew B HE AR AT MS x 12 11! | Fiiezz-ze
21 | 350301 Rolling Thread Guide Ass'y 3 B 9 Fr A 0F - (1)K 1) oLD PARTS
22 | 3503033 | Rolling Thread Guide Wire Wik - kpkay - =
23 | 3503032 | Oil Cup W 4 - (1K)
24 | 3503031 Thread Guide Roller RN - (1) 2)
25 | PD4O4 Screw FHEAT M4 x4 - (1)2)
26 | 3503030 | Holder SRR S - (K1)
27 | 2002036 | Thread Guide RERH 1|11
28 | 2002035E | Thread Guide Post REEH 1|-]-
29 | PDS06 Serew PEAEHLET M5 x6 3l21]3
30 | 3503043 | Suppon i EEHE 1|11
31 [ 3503010 | Needle Thread Roller Support Ass'y | ERMEHFH I - - |1 | (24,25,32.33)
32 | 2002030 | Needle Thread Roller Support |- e 0 T - 1
33 | 35030320 | Oil Cup JEEE it #F [
34 | 200205 Looper Thread Tension Ass'y T o aE AL - 1
35 | 2002088 | Thread Tension Ass'y T M St 4 1 - 1
36 | 2002027 Tension Spring T N - 1
37 | 2002028 Tension Post T M b - 1
38 | 2002026 | Tension Dise Mgk iR - [
39 | 2002029 | Brakes REEIH (TR - [
40 | 2002031 Nut WA M5 - i
41 | 2002032 | Temsion Guide AR Ly - I
2 2033 | Thread Guide Pipe BEF . |
43 | 2002034 | Holder BEREH - !
44 | YT408 Serew N ET M4 x 8 I

— 15 —




03. NEEDLE LEVER, PULLEY AND CRANK SHAFT PARTS

SHFFALHF . RS AR

"3 <. {1308 FHOEW #HQy W
[Rel. No.| Pant No Deseription d12la Remarks

1| 200309 Needle Bar Connection Ass'y ST L |- 1] (2+8,10-18)

2 2003038 Needle Bar Connection ST R i =l =11

3 | 3510192 | Serew g 7 L 1|11

4 | YT406 Serew WAMTREEBETMIx6 (222

5 Y405 Screw B EEESE ST M4 25 «|=|2

6 | 3503034 Pin Screw WaTe -|-12

7 3504050 Needle Bar Connes tion St 0l 111 ]-

§ | 701 Nut W1} M5 11t

9 [ 3504049 | Thread Guide AR EE 111]-

10 | 3503032 | Oil Cup WETE Db | =}

Il | 2003042 | Theead Cuide Roller POk 2t . I

12 | 2003044 | Tension Post Ferrule AV S i TR HE ]

13 | 2003045 | Tension Dise G E: 1T - 2

14 | 2003046 | Thread Tension Ferrule L% 453 [

15 | 2003048 | Tension Spring MW 1

16 | 2003049 | Thread Tension Ferrule MEW I £ 1

17 | 2003050 | Tension Post e B Tl =1

18 | 2003051 | Collar i aleily

19 | 3504052 Needle Bare Connection Link HEF ) FF 113 |

20 | 3504051 | Pin Ass'y FHEF A FF 8 2122 @

21| 1004 Oil Wick T4 b1, 5 21212

22 | 3504048 | Needle Lever BHAFELEF WERE

23 | Y1512 Serew [ AR ET M5 x 12 2122

24 | 3501003 | Plug Screw FLFFeh eI BR 21212

25 | 3504053 | Needle Lever Shaft FiRigaRad | HERE

26 | 350406 Needle Lever Bearing Ass'y WUFF R 1|11 @r2e-31)

27 | 3504054 | Beannsz M L HEREN

28 | 3504055 | Screw (ST 444

29 | 3504056 | Ball Seud I 46 R A S 111

30 | 35057 | Guide Fork i) b 1|11

| Y412 Screw B EERET Ma x12 1|11

2 | 708 Nut W MI0 x 1 1(12|2

33 | 3504058 Newdle Lever Connection Rod MFFIEST 11111

4 10041 Feli &l &5 1|11

35 | 2003052 Main Shaft ¥ i t ('t |}

36 | 3504059 | Bearing for Crank Shaft SUFFF 1|1 )1 |(28)

37 | 354061 Wooddruff Key S [ e 111 |1

38 | 2003053 | Collar % 11E 11

i9 NLS16 Screw MAATHBET M5 x 16 ]

40 | 2003054 | Crank Shaft Bearing Housing it 0 P 1 {11

41 | 2003055 | Bearing i o 1111

42 | 3501010 | Plug Screw 0 HENE

43 | 2003056 | Pulley me 1|11

44 | 3504065 | Lock Washer ®E HERE

45 | NLs14 Serew MAMES M6 x14 11111

46 | 2003058 | Needle Bar $HEF 1|11

47 | 3504046 | Clamp Nut S (1]

48 | 2003059 | Needle ( GN20-230/26#) LAMSE ( GN20-230/26#) 1| 8]-

49 | 20030590 | Needle (GN20-300/33#) LAREE ( GN20400/33#) - 113

S0 | NL5I4 Serewm PSR ST M5 x 14 RN

— A




04. PRESSER FOOT LIFTER AND PRESSER FOOT PARTS
BRRIE 7 BB




04. PRESSER FOOT LIFTER AND PRESSER FOOT PARTS

R 012 7 8 IR B AT 1
I+ | i ROy @
[Rel No. | Par No. Description e Remarks

I 20040611 Prewwer Foot Spring, lower R I e i 2122

2 2004060 Prewwer Foot Spring, upper MERY | 53 i 2122

3 | 2004062 | Pin O O 4 S 7 89 1]l

4 | 2004063 | Serew K S B AR AT AAE

5 | 2004064 | Lock Nut FERREEE AEE

6 | 3507125 | Presser Bar, nght M 111

7 2004066 Presser Bar, lefi JEMEBIFF 111

8 | 3505079 | Collar i 1 41414

9 | YT506 Serew A T S ERAT MS %6 [14]14 (14

10 | 3507126 | Guide for Presser Bar T i 1111

11| 702 Nut i HF M6 1Lt

12 | 3507128 | Serew HHRSET VL

13 | 200413 Presser Foot Ass'y, lefi A MEMELIF 1|1 ](814-16)

14 | 2004067 | Presser Foot Shank A MEB S 1|11

15 | 2004068 | Presser Foot Botiom, left AEMER oy b4 B

16 | 2004069 | Serew L MEN ST HRNR

17 | 200414 Presser Foot Ass'y, right AL 1|11

18 | 2004070 | Presser Foot Shank IER 4 50 | L |3 ey

19 | 2004071 | Screw AR ET M4 <19 RN

20 | 2004072 | Serew B % Y 1|k

21 | 710 Nut S M4 lge

22 | 2004073 | Presser Foot Bottom, right LN 111

23 | 2004074D | Presser Fool Tongue A 2R 1]l

24 | YT405 Serew B H A ST M4 x5 MR

25 | 2004075 | Screw MM T HERE

26 | 3507129 | Guide Plate nK 2122

27 | YTSOBD | Screw BULENRET M5 =8 414 (4

28 | 2004076 | Presser Foot Lifter Hand Lever  F4fiMEMIR T Lire

29 [ 3507134 | Spring 1% RN

30 | 3507132 | Serew 37 N L ] 0 I

31 | 3507133 | Presser Foot Lifter Lever A 4¢3 E B 8 F R

32 | 200414D | Presser Foot Ass'y, right LB - | = K1 72324y

33 | 2004074H | Presser Foot Tongue IR - | - K1) W

34 | 2004074G | Presser Foot Tongue gt Bed =X n-[ﬁfm e
£14% 10mm |
Special Order
e
sk 19mm

S -




05. LOOPER DRIVE PARTS
BB A




05. LOOPER DRIVE PARTS

WEEDHHG
G qk < dhgis FTHEAH ROyl @ i
Rl Noo | Part No, Deseription Jdala Remarks

1| 350407 Fecentrie Asa'y NP G A AL 2(2(2]|@479

2 | 3504066 | Connecting Bearing L dopel i 2(2(2|®

3 | 3504067 | Screw Lfid §3) 8|8(8

4 | 3504068 | Eccentric Lo N TR 212(2

5 | ZD610 Screw SEMEET M6 % 10 2|22

6 | PD6OS Screw YRR ET M6 % 8 2122

7 | 3504057 | Guide Fork B & 21212

§ |3510193 | Screw i W 21212

9 | 3504070 | Ball Screw U ERW R 2(2|2

10 | 3505073 | Conical Nut SETE 90 1 2122

11 |3505072 | Drive Lever P RN

12 | NI514 Screw P75 TET M5 x 14 2|22

13 | ZD506 Screw SR ET MS x6 111

14 | 2005077 Drive Lever for Looper SR 1]1]1

15 | 705 Nut i MS 2|22

16 | 802 Washer B8 &S 111

17 | 200515 Ball Joint Ass'y 0 T (icsE) TS 1| a2y

18 | 2005078 | Shell Ass'y T (NckE) WeHutF tlr o] o

19 | 3505085 | Screw (R ET 88 |8

20 | 2005079 | Ball Stud R R 1|11

21 | 2005080 | Ball Stud 2R f: 111

22| 20050930 | Looper Lever T (IEkE) Warg 111

23 | YT506 Serew AN T ERET MS=x6 |8 |8 |8

24 | 2005094D | Looper, lower o F (ickk) Wi SENE

25 | 2005083 | Cone Stud L 1] RN

26 | 3505084 | Cone X Rm 1|11

21 | 704 Nut $8 5 M6 x0.75 x3 21212

28 | 2005085 | Looper Drive Lever Rocker Shafi 951 111

29 | NL614 Serew HAMBEI M6 =14 21212

0 | 2003047 Drive Lever for Spreader bt 5 1|1]1

31 | 702 Nut Wil M6 3|33

32 | 350511 Ball Joint Ass'y, right £ MU 8L Er || (18.33)

33 | 2005086 | Washer R i s 3 [113

34 | 2005087 | Connecting Rod LT R HERE

s 703 Nut, left thread Wi M6 (A) 11}

36 | 350510 Ball Joint Ass'y, left TN HER RN

37 | PDSO6 Serew T M5 <6 2122

38 | 2005095 | Spreader Lever E(Xa) wse - -1

39 | 2005096 | Spreader Lever Shaft ISR AENE

40 | YT405 Serew HAMTREEEST M XS |11 |1

41 | 20050970 | Thread Engaging Member R4 -|-11

42 | 20050990 | Looper, upper 0 (3Q) W L1

43 | 2005094E | Looper, lower g F (Jick) W& IR

44 | 2005095E | Spreader Lever E (X)) Wt b(t]-

45 | 2005077G | Drive Lever for Looper S8 FF = | = 1)1 - Seecial Order

46 | 2008119 | Washer w8 . -u:]'[u'ﬁ"fm

41 | NISI3 | Screw M EET M4 x 10 -] LR

48 | 2005092 | Needle Guide aHE R - !

49 | 2005091 Looper Upper 0 Wbt 1

50 | 2005090 Spreader Lever Shoft Wit ” !

51 | 2005088 Spreader Lever Wi |

52 | 2005089 | Looper The read Take-up ik v 1

== .




06. FEED LIFT AND FEED DRIVING PARTS
A FH SR B W) 5B




06. FEED LIFT AND FEED DRIVING PARTS

ERAFAREERERRG

ORI T & i B Q'ry W iE
ef. Now | Part N Description 12 Hemarks

| 200616 Feed Drive Eccentric Ass'y LML 1[1 1] (248}

2 | 2006100 | Feed Rocker Eccentric Connection 3% 840U FF HIHEY N

3 | 3504055 | Serew Wil £ S AT 2(2]2

4 | 2006101D | Feed Rocker Eccentric A ST 1|-|1

5 | ZD6IOX | Screw 5 MR ALET M6 %0, 75 % 10 F =1

6 | 3506111 | Bushing AFFEEWE I

7 13506107 | Siitch Regulating Stud SR 1|11

8§ | 3506112 | Washer UL 1|11

9 | 706 Nut JE4 11 M6 x 8 HERE

10 | 2006102 | Feed Rocker I WAHE

11| YT405 Screw [ AR ST M4 x5 3|3(3

12 | YTI506 Serew IS T R ST AREET MS x6 |6 |6 |6

13 | 3506103 | Feed Bar Shaft S HEHE

14 | 3506105 Feed Rocker Shaft 2EEH 1[1]1

1S | 3505079 | Collar ji 8l 2|22

16 | 2006103 | Feed Bar ¥R 111

17 | PD506 Serew T ET MS x6 2|22

18 | YT410 Screw [ AR ET M4 % 10 2 2|2

19 | 2006104D | Needle Guard gt = 1=

20 | 20061050 | Feed Lift Eccentric e T 1] -]1

21 | ZD60TX | Screw Bk SR GT M6 %0, 75 x 10 b

22 | 3506100 | Oil Felt M 111

23 | 3506009 | Feed Lift Fork T 111

24 | 709 Nut [ B MS x 10 HERE

25 | 802 Washer 8 45 3|33

26 | 3506101 | Stud M5 HEHE

27 | 2006106 | Feed Dog 0 K H 11111

28 | 20061070 | Needle Plate o BHi 1|11

29 | CTsD8 Serew TLENERET MS x 8 2122

30 | 2006108 | Needle Guard fe B il b 111

31| YT408 Serew B H:DNARET M4 x8 WENL

32 | 2006111D | Edge Guide IE R 1{1]1

13| Y1515 Serew WL HE SR AT M5 < 15 2122

34 | 20061120 | Tongue SHaedd - |11

35 | 2006112E | Tongue o SHEN W e 5

36 | Y1406 Screw ML MRET M4 <6 {1 {EEW

37 | 2008120 | Matenal Pressing Plate L 22T 1|-|-|- &y

38 | YTS08 Screw I H: R ST M5 x8 2|-]- Special Order

39 | 2006107H | Needle Plate & O 5t - | = K1} 1o thonams

40 | 2006104 | Needle Guard B AR - |1} =| | St

41 | 2006105 | Feed Lift Eccentric 2 1] -

42 | 2006101 Feed Rocker Ecoentrie B |

43 | ZD608X Sorew MR ET M6 x0.75 %7. 5 1=

44 | 2006107G | Needle Plate r i - |- (1 Order

45 | 2006111G | Edge Guide 1 # 1 - X1y e

46 | 20001013 Washer SR8 b < - KI | Wikt 19mm

47 | 2006112G | Tongue e ¥ - | - (1) L 19mm &

48 | 200616F | Feed Drive Eccentric Ass'y i AR LT 11| -] @s4a243




NUMERICAL INDEX OF PARTS
FHHRRS

[PART NO.  PAGE PART NO.  PAGE PART NO.  PAGE PART NO.  PAGE
| 2T FOK F(FEE _HIK IR HIK - K
701 178 PDSO8 13-29 ZD610 215 2003047 21-30
15-10 2003048 1715
702 19-11 ZD610X 25 2003049 17-16
2131 2003050 17-17
PD6OS 216 200101 13-1 2003051 17-18
703 21-35 200102 13-14 2003052 17-35
2001001 132 2003053 17-38
704 2127 YT306 15-19 2001002 133 2003054 1740
2001003 136 2003055 1741
705 21-15 2001004 137 2003056 1743
YT405 13-13 2001005 138
706 219 17-5 2001006 13-10 2003058 1746
19-24 2001007 13-12 2003059 1748
708 1732 2140 2001008 13-15 20030591 1749
23-11 2001009 13-26
709 2324
YT406 13-18 2001011 1328 200413 19-13
710 19-21 174 2001012 1334 200414 19-17
2336 2001013 13-36 2004140 19-32
802 21-16 23.33 2004060 192
23.25 2001014 13-37 2004061 19-1
YT408 15-12 2001015 13-38 2004062 193
1001 13-16 2004063 194
2331 2001017 13-39 2004064 19-5
1001-1 13-35 2001018 1340
YT410 2318 2001019 13-25 2004066 197
1001-3 13-23 2004067 19-14
200205 15-34 2004068 19-15
1004 17-21 YT412 17-31 200205D 15-13 2004069 19-16
2004070 19-18
1004-1 17-34 2002023 15-11 2004071 19-19
Y1506 19-9 2002024 15-17 2004072 19-20
CTS08 23.29 2123 2004073 19-22
23.12
CT615 139 2002026 15-38 20040741 19-23
2002027 15-36 20040746 19-34
NL514 17-50 Y1508 13-11 2002028 15-14 2004074 H 19-33
21-12 23-38 2002028 1 15-37 2004075 19-25
2002029 15-39 2004076 19-28
YTS08D 1927 20020290 15-18
NL516 17-39 2002030 1532
YT512 1325 2002031 1540 200515 2117
15-20 2002032 1541 2005077 21-14
NL614 1745 17-23 2002033 1542 2005077G 2145
21-29 2002034 1543 2005078 21-18
' 2002035E 1528 2005079 2120
YTS15 2333 2002036 1527 2005080 2121
PD404 15-25
200309 17-1 2005083 2125
20506 21-13
PD504 13.5 2003038 172 2005085 2128
2005086 2133
ZD607X 23.21 2003042 17-11 2005087 21-34
PDS06 13-29 2005088 2151
25-29 2003044 17-12 2005089 21-52
2137 ZD608X 2343 2003045 17-13 2005090 21-50
23.17 2003046 17-14 2005091 2149




NUMERICAL INDEX OF PARTS
FHAHRRS

PART NO.  PAGE PART NO.  PAGE PART NO.  PAGE PART NO.  PAGE
i . kP g TireE K
20050930 21-22 3501002 13-24 ASO4049 179 3507132 19-30
3501003 1724 3504050 177 3507133 19-31
20050940 2124 3501004 1321 3504051 17-20 3507134 19-29
2005094 2143 3501005 13-21 3504052 17-19
2005095 21-38 3501006 13-32 3504053 17-25
2005095E 2144 3504054 17-21 3510192 173
2005096 2139 3504055 1728 3510193 218
3501010 13-30 233
20050970 2141 1742 3504056 17-29
3504057 17-30 3A03021 13-30
217
2005099D 2142 3501014 13-27 3504058 17-33
3504059 17-36
3501016 13.22
200616 231 3504061 17-37
200616F 2348
2006100 232 3501018 13-19
2006101 2342 3504065 1744
0061010 234 3504066 212
2006102 23.10 3502021 1333 3504067 213
2006103 23.16 3504068 214
2006104 2340
20061040 2319 3502024 134 3504070 219
2006105 2341
20061051 23.20
2006106 2327 350301 15-21 350510 21-36
3503010 15-31 350511 2132
20061070 2328
2006107G 2346 3505072 21-11
006107TH  23-39 350303A 159 3505073 21-10
2006108 2330 3503030 15-26
3503031 15-24
200601HID 2332 17-11 3505079 19-8
20061116 2347 3503032 15-23 23-15
17-10 3505084 2126
20061120 2334 3503032D 15-33 3505085 21-19
20061126 2347 3503033 15-22
006112E 2335 3503034 15-16
17-6 3506099 23.23
3503035 158 3506100 2322
3503036 15-7 31506101 2326
3503037 156
2008118 13-17 3503038 154 3506103 2313
2008119 2146 3503038D 153
2008120 2337 3503039 15-2 3506105 23-14
3503040 15-1
3503041 15-15 3506107 237
3503042 155
3503043 15-30 3506111 236
3503044 13-20 3506112 238
350406 17-26
350407 2141 3507123 19-6
3507126 19-10
3504046 1747
3507128 19-12
3504048 17-22 3507129 19-26




(- - - R~ R - SR~ T A

=

The Accessories of the Sewing Machine

% W

T

ST
WA MET
MAMIRF
WA MIRF
WA MIRF
WAMIRT
i

AT e
T 1L

R

Description

Tweezers

Double jawed wrench
Hexagon sockel head wrench
Hexagon socket head wrench
Hexagon socket head wrench
Hexagon socket head wrench
Hexagon socket head wrench
0il gun

Screwdriver

Serewdriver

O
Specifications

8 x10
4mm
Smm
2mm
2. Smm

3mm

T5mm

200mm

Wit
Q'ty






